

# Material Test Report

**Report Number:** 676744.00-4  
**Issue Number:** 1  
**Date Issued:** 13/06/2023  
**Client:** Austone Pty Ltd  
 131 Barnetts Road, Macksville NSW 2447  
**Contact:** David Beams  
**Project Number:** 676744.00  
**Project Name:** Material Testing  
**Project Location:** 131 Barnetts rd, Gumma NSW  
**Work Request:** 17958  
**Sample Number:** CF-17958A  
**Date Sampled:** 29/05/2023  
**Dates Tested:** 30/05/2023 - 02/06/2023  
**Sample Location:** E: 6604006, N: 498019  
**Material:** 10mm Pebble  
**Material Source:** Gumma Quarry



Accredited for compliance with ISO/IEC 17025 - Testing

Approved Signatory: Brandon Cameron  
 Assistant Laboratory Manager  
 Laboratory Accreditation Number: 828

Particle Size Distribution (AS1141.11.1)			
Sample Washing	Sample was not washed		
Sieve	Passed %	Passing Limits	
13.2 mm	100		
9.5 mm	98		
6.7 mm	57		
4.75 mm	7		
2.36 mm	1		

